
 

 

 
 

 

 

Front Discharge Manifold Assembly 

Service Parts List 

 

Description See Pages 

After December 2, 2013 2, 3 

Prior to December 2, 2013 4, 5 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

 

Document Number 
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Issue Date 
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Rev. Date 
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Waterous Company  125 Hardman Avenue South, South St. Paul, Minnesota  55075  USA  (651) 450-5000

NOTE: When ordering parts, provide Pump, Transmission or PTO Serial Number.



 

 

Front Discharge Manifold 
(After December 2, 2013) 
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REF. 
NO. 

DESCRIPTION 

1 Front Discharge Manifold 

2 Mounting Bracket 

3 O-ring, 4-3/8 x 4-5/8 in. 

4 Hex Hd Screw, 1/2-13 x 1-1/4 

REF. 
NO. 

DESCRIPTION 

5 Hex Hd Screw, 1/2-13 x 3/4 in. 

6 Hex Hd Screw, 7/16-20 x 1-1/2 in. 

7 Hex Nut, 7/16-20 
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Front Discharge Manifold 
(Prior to December 2, 2013) 
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REF. 
NO. 

DESCRIPTION 

1 Front Discharge Manifold 

2 Mounting Bracket 

3 O-ring, 4-3/8 x 4-5/8 in. 

4 Hex Hd Screw, 1/2-13 x 1-1/4 

REF. 
NO. 

DESCRIPTION 

5 Hex Hd Screw, 1/2-13 x 3/4 in. 

6 Hex Hd Screw, 7/16-20 x 1-1/2 in. 

7 Hex Nut, 7/16-20 
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